
English

Parts Manual
	 LZ5225 / 965879501	 LZ5227 / 968999674
	 LZ6130 / 968999675	 LZ7230 / 968999676
		  LZ6127 / 968999709

Please read the operator’s manual carefully and make sure you  
understand the instructions before using the machine.



©2008 HTC. All rights reserved.
Beatrice, NE. Printed in U.S.A.



NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

CONTENTS

CHASSIS / FRAME..................................................... 4

ENGINE PLATE........................................................... 6

LZ5225................................................................ 6

LZ5227, LZ6130, LZ7230, LZ6127...................... 8

STEERING................................................................ 10

IGNITION................................................................... 12

PARKING BRAKE..................................................... 14

HYDRAULIC PUMP - MOTOR.................................. 16

WHEELS AND TIRES............................................... 18

MOWER LIFT / DECK LIFT....................................... 20

52 INCH DECK.......................................................... 22

61 INCH DECK.......................................................... 24

72 INCH DECK.......................................................... 26

SEAT......................................................................... 28

DECALS.................................................................... 30

PROTECTION FRAME............................................. 32



4 - Husqvarna

CHASSIS / FRAME

6

2

1

16

8

4

3

13

14

11

10
12

9

5

7

15

3

17

19

21 27

25

30

29

26

34

40

20

32

23

31

28

13

28

28

28

33

36

37

38

39

35

23

23

43
22
24

41

42

45

44



Husqvarna - 5

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

CHASSIS / FRAME

539 9777781..	 	���� 3	���� PAD, ABRASIVE
539 1109762..	 	���� 1	���� GUARD
539 1069613..	 	���� 4	���� STRAP
539 1047214..	 	���� 1	���� PLATE, FOOT
539 1025875..	 	���� 6	���� BUMPER
539 9903166..	 	�� 10	���� RHSNB 5/16-18 x ¾
539 1014747..	 	���� 2	���� ZERK
539 1044118..	 	���� 1	���� KNOB w/STUD
539 1047639..	 	���� 2	���� U CLIP 5/16-18
539 99020910..	 	���� 8	���� HCS 5/16-18 x 1
539 99071711..	 	���� 8	���� NUT 5/16-18 HEX NYLOC
539 99069212..	 	�� 10	���� WASHER 5/16 STD FLT
539 99018413..	 	�� 14	���� NUT 5/16-18 CNTRLK
539 13222914..	 	���� 1	���� FRAME, 52"/61"
539 132232	��� 1	���� FRAME, 72"
539 10117615..	 	���� 2	���� PULLEY
539 10117716..	 	���� 2	���� KEY
510 20150117..	 	���� 1	���� BELT, PUMP
539 10325618..	 	���� 1	���� SPRING
539 10439019..	 	���� 2	���� STRUT WLDMT, RR 52"/61"
539 110746	��� 2	���� STRUT WLDMT, RR 72"
539 13230220..	 	���� 1	���� SHAFT, CROSS
539 11263421..	 	���� 2	���� PLATE, SKID
539 99065522..	 	���� 1	���� HCS 3/8-16 x 1½

539 97697923..	 	���� 8	���� NUT 3/8-16 HEX NYLOC
539 99061324..	 	���� 1	���� NUT 3/8-16 HEX WHIZLK
539 11900725..	 	���� 2	���� BOLT/WASHER
539 10955426..	 	���� 1	���� WASHER ½ FLAT
539 99069227..	 	���� 2	���� WASHER 5/16 STD FLT
539 99051728..	 	���� 6	���� WASHER 3/8 FLAT
539 99056329..	 	���� 2	���� HCS 3/8-16 x 1
539 11063130..	 	���� 2	���� PIN, ROLL 5/16"
510 20630131..	 	���� 1	���� BEARING, PIVOT
539 97669532..	 	���� 1	���� BUSHING, FLANGE
539 99058833..	 	���� 1	���� HCS 3/8-16 x 2
539 97699834..	 	���� 1	���� ZERK
539 97668835..	 	���� 1	���� PULLEY, IDLER
539 99025036..	 	���� 1	���� WASHER
539 11552837..	 	���� 1	���� WASHER, BELLEVILLE ½
539 13039238..	 	���� 1	���� ARM, IDLER w/ BEARINGS
539 10157239..	 	���� 1	���� HCS ½-13 x 3
539 10261940..	 	���� 2	���� PIVOT PIN WLDMT 52"/61"
539 105480	��� 2	���� PIVOT PIN WLDMT 72"
539 10452141..	 	���� 2	���� SPACER, STRUT
539 10133142..	 	���� 1	���� NUT ½-13 NYLOC
539 11466243..	 	���� 1	���� SHIELD, DUST
539 10597444..	 	���  3	���� GROMMET, RUBBER
539 11043345..	 	���� 1	���� GROMMET, FUEL LINE



6 - Husqvarna

2

3

4

56

7

8
9

11

13

14

15

16

17

18

10

19

ENGINE PLATE

1

12

23

22

21

20

21

21

22

22

24

25
18

25

20

15

LZ5225 / 965879501



Husqvarna - 7

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1058971..	 	���� 1	���� MUFFLER
539 1110932..	 	���� 1	���� BRACKET, MUFFLER
510 2017023..	 	���� 1	���� TIE DOWN, CLUTCH
539 1054064..	 	���� 1	���� CLUTCH, 200 FT/LBS
539 1060575..	 	���� 1	���� PULLEY
539 1001526..	 	���� 1	���� KEY ¼ SQ
539 1017147..	 	���� 1	���� SOLENOID
539 9902478..	 	���� 1	���� WASHER 7/16 SLW
539 9911209..	 	���� 1	���� HCS 7/16 x 2½
539 10441510..	 	���� 1	���� PIGTAIL
539 10275711..	 	���� 1	���� CABLE, POSITIVE
539 10540912..	 	���� 1	���� GROUND WIRE
539 99005313..	 	���� 1	���� WASHER ¼ ITLW 

539 10793714..	 	���� 1	���� HOSE, OIL DRAIN
539 99076115..	 	���� 3	���� NUT ¼-20 CNTRLK
539 10268516..	 	���� 1	���� CLIP
539 99058017..	 	���� 1	���� HCS ¼-20 x ¾
539 99069218..	 	���� 2	���� WASHER 5/16 STD FLT
539 10986719..	 	���� 2	���� CLAMP, DOUBLE TUBE
539 10275920..	 	���� 2	���� INSULATOR
539 99071721..	 	���� 6	���� NUT 5/16-18 HEX NYLOC
539 99066922..	 	���� 4	���� HCS 5/16-18 x 1¾
539 99018723..	 	���� 2	���� WASHER 5/16 SLW
539 99007224..	 	���� 2	���� HCS ¼-20 x 5/8
539 99020925..	 	���� 4	���� HCS 5/16-18 x 1

ENGINE PLATE



8 - Husqvarna

ENGINE PLATE

LZ5227, LZ6130, LZ7230, LZ6127

2

3

4

56

7

8

9

11

13

14

10

16

17

18

10 1

12

19

18

20

15

17

18

15

17



Husqvarna - 9

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

ENGINE PLATE

539 1058961..	 	���� 1	���� MUFFLER
539 1110932..	 	���� 1	���� BRACKET, MUFFLER
510 2017023..	 	���� 1	���� TIE DOWN, CLUTCH
539 1054064..	 	���� 1	���� CLUTCH, 200 FT/LBS
539 1060575..	 	���� 1	���� PULLEY
539 1001526..	 	���� 1	���� KEY ¼ SQ
539 9902477..	 	���� 1	���� WASHER 7/16 SLW
539 9911208..	 	���� 1	���� HCS 7/16 x 2½
539 1044169..	 	���� 1	���� PIGTAIL
539 99020910..	 	���� 4	���� HCS 5/16-18 x 1

539 99076111..	 	���� 1	���� NUT ¼-20 CNTRLK
539 10793712..	 	���� 1	���� HOSE, OIL DRAIN
539 10136313..	 	���� 1	���� CLAMP
539 99058014..	 	���� 1	���� HCS ¼-20 x ¾
539 99069215..	 	���� 2	���� WASHER 5/16 STD FLT
539 10986716..	 	���� 2	���� CLAMP, DOUBLE TUBE
539 99071717..	 	���� 6	���� NUT 5/16-18 HEX NYLOC
539 99066918..	 	���� 4	���� HCS 5/16-18 x 1¾
539 99018719..	 	���� 2	���� WASHER 5/16 SLW
539 11009320..	 	���� 1	���� PLUG, OIL DRAIN



10 - Husqvarna

1

2

3

4

5

6

7

8

9

10

11

12

15

13 14

16

17

18

20

23

24

25

26

27

28

29

30

31

32
33

34

35

36

37

38

19

23

21

22

STEERING

1

21
7



Husqvarna - 11

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1106071..	 	���� 4	���� BALL STUD
539 1316232..	 	���� 1	���� DRIVE LEVER w/GRIP, RT
539 1316223..	 	���� 1	���� DRIVE LEVER w/GRIP, LT
539 1319324..	 	���� 2	���� DAMPENER
539 1308945..	 	���� 2	���� GRIP
539 1110746..	 	���� 2	���� DAMPENER BRACKET
539 1025197..	 	���� 2	���� BUSHING
539 1010808..	 	���� 2	���� SWITCH, INTERLOCK
539 1047639..	 	���� 2	���� U CLIP 5/16-18
539 99071710..	 	���� 4	���� NUT 5/16-18 HEX NYLOC
539 99082011..	 	���� 2	���� NUT ¾-16 CNTRLOCK
539 99069212..	 	���� 2	���� WASHER 5/16 STD FLT
539 99056313..	 	���� 4	���� HCS 3/8-16 x 1
539 10259314..	 	���� 4	���� SPRING WASHER 3/8
539 10354715..	 	���� 1	���� WASHER
539 11083316..	 	���� 1	���� SHAFT, CONTROL
539 10839417..	 	���� 1	���� HCS 5/16-18 x 1¾ TAPBOLT
539 99019618..	 	���� 1	���� NUT 5/16-18
539 10300319..	 	���� 1	���� KNOB

539 11103920..	 	���� 1	���� SPRING
539 10194921..	 	���� 2	���� E-RING ½"
539 11094322..	 	���� 4	���� NUT 5/16-24 NYLOC
539 99018423..	 	���� 4	���� NUT 5/16-18 CNTRLK
539 99020924..	 	���� 4	���� HCS 5/16-18 x 1
539 11060325..	 	���� 1	���� ROD END, RT
539 11060426..	 	���� 1	���� ROD END, LT
539 10527927..	 	���� 1	���� TRACKING LINKAGE
539 99107328..	 	���� 1	���� NUT 5/16-24 LH, JAM
539 99022329..	 	���� 3	���� NUT 5/16-24
539 13070130..	 	���� 1	���� CONTROL, RT
539 13070231..	 	���� 1	���� CONTROL, LT
539 11063832..	 	���� 1	���� ARM, CONTROL SHAFT
539 10267833..	 	���� 1	���� SCREW PLATE
539 97697934..	 	���� 3	���� NUT 3/8-16 HEX NYLOC
539 99073035..	 	���� 6	���� HCS 3/8-16 x 1¾
539 97695236..	 	���� 2	���� SCREW 10-24 x 5/8
539 97699837..	 	���� 1	���� ZERK
539 10506938..	 	���� 4	���� E-RING 5/8

STEERING



12 - Husqvarna

IGNITION

1

2

3

4

5

6

8

9

10

11

12

15

13

14

16

17

18

20

23

24
25

26
27

28

29

30

31
32

33

34

35

36

37
38

19

22

21

7

40 42

4

41

39

36

43

44

45



Husqvarna - 13

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

IGNITION

539 1109531..	 	���� 1	���� CONSOLE
539 1302072..	 	���� 1	���� CONTROL, CHOKE
539 9903623..	 	���� 4	���� SCREW ¼-20 x 5/8 THD FRM
539 9769774..	 	���� 4	���� NUT 10-24 NYLOC
539 1027325..	 	���� 1	���� CABLE, THROTTLE
539 9900526..	 	���� 6	���� LOCKWASHER ¼
539 9905987..	 	���� 4	���� WASHER ¼ FLAT
539 9904118..	 	���� 2	���� HCS 10-24 x ½
539 1049749..	 	���� 1	���� CABLE, POSITIVE
539 10275810..	 	���� 1	���� CABLE, NEGATIVE
539 10275911..	 	���� 2	���� INSULATOR
539 10267012..	 	���� 1	���� DECAL, FUEL LINE
539 10572813..	 	���� 1	���� HOLD DOWN, BATTERY
539 10258714..	 	���� 4	���� BUMPER
539 10754115..	 	���� 1	���� SWITCH, IGNITION
539 13162716..	 	���� 1	���� SWITCH, PTO
539 11007417..	 	���� 1	���� METER, HOUR
539 11379118..	 	���� 1	���� HARNESS, FRAME
539 97693419..	 	���� 2	���� HCS 5/16-18 x ¾
539 99071720..	 	���� 2	���� NUT 5/16-18 HEX NYLOC
539 10489721..	 	���� 2	���� SPACER, TANK
539 10261722..	 	���� 2	���� SCREW 10-24 x 7/8
539 10243623..	 	���� 1	���� BATTERY, DRY

539 10177124..	 	���� 1	���� FUSE, 7.5 AMP 32V ATO
539 10208625..	 	���� 1	���� FUSE, 20 AMP 32 V ATO
539 10754426..	 	���� 1	���� KEY, PADDED
539 11081527..	 	���� 2	���� CLIP, PUSH MOUNT WIRE
539 10516928..	 	���� 2	���� KNOB
539 10441029..	 	���� 1	���� FUEL TANK RT
539 10440930..	 	���� 1	���� FUEL TANK LT
539 13039331..	 	���� 2	���� CAP, FUEL
539 99020932..	 	���� 2	���� HCS 5/16-18 x 1
539 91222233..	 	���� 6	���� CLAMP, HOSE
539 10284534..	 	���� 8	���� SPRING
539 10267935..	 	���� 1	���� VALVE, FUEL
539 99069236..	 	�� 18	���� WASHER 5/16 STD FLT
539 99018437..	 	���� 8	���� NUT 5/16-18 CNTRLK
539 10528038..	 	���� 1	���� LINE, FUEL
539 92209139..	 	���� 1	���� LINE, FUEL
539 99018740..	 	���� 2	���� WASHER 5/16 SLW
539 10233541..	 	���� 2	���� HCS 5/16 x 4
539 10821242..	 	���� 1	���� LINE, FUEL
539 11095643..	 	���� 1	���� DECAL, CONSOLE
539 11379244..	 	���� 1	���� SWITCH, BRAKE
539 10250245..	 	���� 6	���� STUD, FUEL TANK



14 - Husqvarna

1

2

4

7

11

17

18

25

26

27

28

29

21

10

22

3

16

12

19

5

9

20

23

24

6
15

35

36

32

34

13
16

8

14

33

PARKING BRAKE

30

31

16
13



Husqvarna - 15

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1086191..	 	���� 1	���� BUSHING
539 1050362..	 	���� 1	���� GRIP
539 1011513..	 	���� 1	���� RING, RETAINING 7/8
539 9237874..	 	���� 1	���� BUSHING, MACHINE
539 1134795..	 	���� 2	���� BUSHING, POLYMER ¾ x 2
539 1330476..	 	���� 2	���� CALIPER
539 1139477..	 	���� 1	���� LINKAGE, BRAKE
539 1139488..	 	���� 2	���� PLATE, BRAKE
539 1139469..	 	���� 2	���� BELLCRANK, BRAKE
539 11394510..	 	���� 2	���� HUB
539 11063111..	 	���� 2	���� PIN, ROLL 5/16"
539 99003712..	 	���� 4	���� PIN, COTTER 3/32 x ¾
539 20028213..	 	���� 6	���� NUT 3/8-16 JAM, NYLOC
539 99056314..	 	���� 2	���� HCS 3/8-16 x 1
539 11395115..	 	���� 4	���� SB 3/8-16 x 2½ SKT HD
539 99012216..	 	�� 12	���� WASHER 3/8 SAE FLT
539 10428817..	 	���� 1	���� PIN, COTTER
539 10861618..	 	���� 1	���� LEVER, BRAKE

539 11062419..	 	���� 1	���� SHAFT, CROSS
539 11394920..	 	���� 2	���� LINKAGE, REAR BRAKE
539 99028921..	 	���� 1	���� NUT 3/8-24 CTR LK
539 11395022..	 	���� 2	���� BRACKET, L
539 10873223..	 	���� 4	���� NUT 3/8-24 JAM
539 99012224..	 	���� 1	���� WASHER 3/8 SAE
539 11395225..	 	���� 2	���� SPRING
539 99025826..	 	���� 4	���� NUT ½-13 HEX
539 97694127..	 	���� 4	���� HCS 3/8-16 x 1¼
539 99062928..	 	���� 4	���� HCS 3/8-16 x 2¼
539 11082329..	 	���� 2	���� WHEEL MOTOR, TL15
539 99062230..	 	���� 8	���� HFCS ½-13 x 1¼ WHIZLK
539 10133131..	 	���� 8	���� NUT ½-13, NYLOC
539 13230032..	 	���� 1	���� MOUNT, WHEEL MOTOR
539 91656133..	 	���� 1	���� BUSHING, MACHINE
539 10133234..	 	���� 8	���� HCS ½-13 x 2¾
539 99025435..	 	���� 4	���� WASHER ½ SLW
539 10861836..	 	���� 1	���� TUBE, BRAKE LEVER

PARKING BRAKE



16 - Husqvarna

29

9

30

10

17

5

5
21

11

3

2

16

14

87
23

8

15
22

9

25
10

28

13

11

5

6
21

1

4

27

18

12

HYDRAULIC PUMP - MOTOR

24

26

28

20

32

31

19



Husqvarna - 17

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION
539 1050241..	 	���� 1	���� OIL TANK
539 1026062..	 	���� 1	���� FILTER
539 1011653..	 	���� 1	���� FILTER HEAD
539 1012024..	 	���� 1	���� HYDRAULIC CAP
539 9905805..	 	���� 8	���� HCS ¼-20 x ¾
539 9900526..	 	���� 2	���� LOCKWASHER ¼
539 9769787..	 	���� 2	���� NUT ¼-20 HEX NYLOC
539 1137828..	 	���� 2	���� F6400-6-6-0
539 1023969..	 	���� 4	���� STRAIGHT FITTING
539 13231610..	 	���� 2	���� F6802-6-6-0
539 10123811..	 	���� 4	���� F6801-6-6-0
539 10693312..	 	���� 1	���� BRACKET, FILTER
539 13229013..	 	���� 1	���� T ASSEMBLY, RETURN
539 13228814..	 	���� 1	���� HOSE
539 13228915..	 	���� 1	���� T ASSEMBLY, SUPPLY
539 10516816..	 	���� 1	���� CAP

HYDRAULIC PUMP - MOTOR

539 13214317..	 	���� 1	���� PUMP w/FAN, 10CC, RT
539 13214218..	 	���� 1	���� PUMP w/FAN, 10CC, LT
539 11483219..	 	���� 1	���� DECAL, OIL TANK
539 99071720..	 	���� 2	���� NUT 5/16-18 HEX NYLOC
539 99059821..	 	���� 4	���� WASHER ¼ FLAT
539 99054622..	 	���� 5	���� NUT 3/8-16 CNTRLK
539 99058223..	 	���� 4	���� HCS 3/8-16 x 1 WHIZLK
539 13228424..	 	���� 1	���� HYDRAULIC LINE
539 13228525..	 	���� 1	���� HYDRAULIC LINE
539 13228626..	 	���� 1	���� HYDRAULIC LINE
539 13228727..	 	���� 1	���� HYDRAULIC LINE
539 10123728..	 	���� 4	���� F6400-8-8-0
539 11081429..	 	���� 1	���� MOUNT, TANK
539 11081330..	 	���� 4	���� RETAINER, U TYPE
539 11081531..	 	���� 1	���� CLIP, PUSH MOUNT WIRE
539 97693432..	 	���� 2	���� HCS 5/16-18 x ¾



18 - Husqvarna

1

2

3

4

4

5

6

7

8

9

10

11

14

13

12

WHEELS AND TIRES

16

17

15

18

13



Husqvarna - 19

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

539 1013311..  .... 2 .... NUT ½-13 NYLOC
539 1014742..  .... 2 .... ZERK
539 1025353..  .... 2 .... CAP GREASE
539 1025434..  .... 4 .... BEARING, TAPERED
539 1028515..  .... 2 .... SEAL
539 1028526..  .... 2 .... NUT 1-14 SLOTTED JAM
539 1055177..  .... 2 .... HCS ½-13 x 9½
539 1055188..  .... 4 .... SPACER
539 1028899..  .... 2 .... PIN COTTER 1/8 x 2
539 10598210..  .... 2 .... CASTER YOKE
539 10552111..  .... 2 .... TIRE, COMPLETE

539 10552312..  .... 2 .... RIM
539 91223413..  .... 2 .... VALVE STEM
539 10330014..  .... 2 .... ZERK
539 10548615..  .... 2 .... TIRE, COMPLETE, 61" & 72"
539 112592.... 2 .... TIRE, COMPLETE, 52"
539 10515216..  .... 2 .... TIRE, 24 x 12.0-12
539 112599.... 2 .... TIRE, 23 x 9.5-12
539 10548717..  .... 2 .... RIM, 61" & 72"
510 253001 ... 2 .... RIM, 52"
539 10117318..  .... 8 .... NUT, LUG ½

WHEELS AND TIRES

NOT SHOWN:  Caster Bearing  539 105525



20 - Husqvarna

1

2

3

4

5

6

7

8

9
10

11
12

13

14

15

16

17

18

19

22

24

25
26

27

28

29

31

32

33

34
35

36

37

39

23

30

13

13

2

14
20

21

5

MOWER LIFT / DECK LIFT

40
38



Husqvarna - 21

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 1047611..	 	���� 1	���� ZERK, LONG
539 1012322..	 	���� 2	���� BUSHING, FLANGE
539 1047603..	 	���� 3	���� SPRING, DECK LIFT
539 1050504..	 	���� 2	���� LINKAGE, LIFT
539 1043105..	 	���� 2	���� LINK, CONNECTING
539 1321706..	 	���� 1	���� SHAFT ASSM w/PEDAL, FT
539 1083547..	 	���� 1	���� SHAFT, REAR LIFT
539 1043238..	 	���� 1	���� PLATE, ADJUSTMENT
539 1043219..	 	���� 1	���� PLATE, ADJUSTMENT
539 10453010..	 	���� 4	���� SPACER, DECK LIFT
539 10480811..	 	���� 8	���� BLOCKS, PILLOW
539 10480712..	 	���� 4	���� PLATE, SUPPORT
539 97697913..	 	���� 8	���� NUT 3/8-16 HEX NYLOC
539 99071714..	 	���� 8	���� NUT 5/16-18 HEX NYLOC
539 10198215..	 	���� 3	���� EYEBOLT 5/16

539 10180216..	 	���� 1	���� E-RING 7/8
539 92378717..	 	���� 1	���� BUSHING, MACHINE
539 99063718..	 	���� 3	���� HCS 3/8-16 x 2½
539 10172119..	 	���� 8	���� HCS 5/16-18 x 2¾
539 97698220..	 	���� 4	���� WASHER 5/8 SAE

539 99065421..	 	���� 4	���� PIN, COTTER
539 10506022..	 	���� 2	���� PIN, CLEVIS 5/8
539 10747623..	 	���� 4	���� BOLT 3/8-16 x 1 THD FRM
539 10506924..	 	���� 2	���� E-RING 5/8
539 10505925..	 	���� 1	���� LANYARD
539 10252626..	 	���� 1	���� PIN, HITCH
539 97698927..	 	���� 1	���� PIN, HAIR
539 10261228..	 	���� 1	���� HCS 3/8-16 x 2¾
539 10832229..	 	���� 1	���� LEVER, LIFT
539 10251530..	 	���� 1	���� CUSHION, HANDLE
539 10105031..	 	���� 1	���� GRIP, VINYL
539 10452332..	 	���� 1	���� PIN, LOCKING
539 10653233..	 	���� 2	���� PIN, GROOVED
539 10353434..	 	���� 1	���� PIN MOUNT, UPPER
539 10105835..	 	���� 1	���� SPRING, COMPRESSION
539 99076136..	 	���� 2	���� NUT ¼-20 CNTRLK
539 99058037..	 	���� 2	���� HCS ¼-20 x ¾
539 11107538..	 	���� 2	���� STOP, DECK
539 99058539..	 	���� 3	���� NUT 5/16-18 WHIZ
539 99104340..	 	���� 4	���� BUSHING 5/8

MOWER LIFT / DECK LIFT



22 - Husqvarna

38

47

28
30

13

31 27

25

36

29

1

26

11

4

6

5

2

23

32

7

17

15

10

16

9

3

1319

21

20

22

18

37

14

8
24

34

41

27

45

4

13

48

43

40

44

39

46

52 INCH DECK

12

33

49

50

51

25

32

27

12

13
3837

52

58

57

55

53

54

54

56

Torque to  
90 ft/lbs

59

60

61

42

62



Husqvarna - 23

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

539 1113771..  .... 1 .... DECK w/DECALS
539 1313832..  .... 3 .... HOUSING ASSM

539 9906273..  .. 12 .... HCS 5/16-18 x 1¼
539 9907174..  .. 16 .... NUT 5/16-18 HEX NYLOC
539 1003415..  .... 3 .... BLADE 18"
539 9903336..  .... 3 .... WASHER 5/8 SLW
539 1032997..  .... 3 .... HCS 5/8-18 x 1¼
539 1121248..  .... 3 .... PULLEY
539 1032959..  .... 2 .... BUSHING, IDLER
539 10330310..  .... 2 .... PAD, PAINTED
539 10134111..  .... 2 .... HCS 3/8-16 x 3
539 10325712..  .... 2 .... PULLEY, IDLER
539 97697913..  .... 4 .... NUT 3/8-16 HEX NYLOC
539 13077914..  .... 1 .... CHUTE, DISCHARGE
539 99083915..  .... 4 .... NUT 7/16-14 HEX CTRLK GR A
539 13069016..  .... 1 .... SPRING
539 131813 17..  ... 1  ... PIN, CHUTE PIVOT
539 990692 18..  ... 4  ... WASHER 5/16 STD FLT
539 99036519..  .... 1 .... COTTER PIN 1/8 x ¾ 
539 10965220..  .... 1 .... BELT SHIELD ASSM RT
539 109653 ... 1 .... BELT SHIELD ASSM LT
539 11555021..  .... 4 .... WASHER ½ STD FLT
539 11156122..  .... 1 .... DECAL, TUNNELRAM
539 11440423..  .... 4 .... SPACER
539 11922724..  .... 4 .... EYEBOLT
539 10955425..  .. 10 .... WASHER ½ FLAT
539 10807326..  .... 4 .... HCS 7/16-14 x 1¾
539 10133127..  .. 16 .... NUT ½-13 NYLOC
539 10761028..  .... 6 .... WHEEL, GAUGE
539 10836629..  .... 6 .... HHB ½-13 x 4
539 99025830..  .... 6 .... NUT ½-13 HEX
539 97694131..  .... 1 .... HCS 3/8-16 x 1¼

539 99061332..  .... 4 .... NUT 3/8-16 HEX WHIZLK
539 10047233..  .... 2 .... RHSNB 5/16-18 x 1¼
539 102933 34..  ... 2  ... RHSNB 5/16-18 x 1½
539 130923 35..  ... 1  ... BRACKET, MOUNTING
539 130925 36..  ... 1  ... REINFORCEMENT, 52-61 
510 25450137..  .... 3 .... SHIELD, DUST
522 02340138..  .... 3 .... WASHER 3/8 SPECIAL
521 96660139..  .... 1 .... PULLEY, IDLER (WIDE)
505 25650140..  .... 4 .... SWIVEL
539 13065341..  .... 3 .... NUT ¾-16 FLANGE
539 11262042..  .... 1 .... DECAL, BELT ROUTING
539 10224343..  .... 1 .... WASHER, SUPPORT
539 13023544..  .... 1 .... RHSNB 3/8-16 x 2¾
539 10704245..  .... 1 .... HCS 3/8-16 x 1½ GR 8
539 10933246..  .... 1 .... NUT 3/8-16 HEX JAM
539 13024247..  .... 1 .... BUSHING, IDLER
539 10343348..  .... 1 .... HCS ½-13 x 3¼
539 11482349..  .... 1 .... CAP, VINYL
510 20630150..  .... 1 .... BEARING, PIVOT
539 11552851..  .... 1 .... WASHER, BELLEVILLE
539 11498152..  .... 1 .... GUIDE, BELT
539 10147453..  .... 3 .... ZERK
539 10875454..  .... 2 .... SEAL, SHAFT
539 10844955..  .... 3 .... DUST CAP, BOTTOM
539 10845056..  .... 3 .... DUST CAP, TOP
539 97732657..  .... 3 .... POPPET, GREASE
522 79590158..  .... 1 .... BELT, DECK
539 13039159..  .... 1 .... ARM, IDLER w/ BEARINGS
539 10574660..  .... 1 .... DECAL, SEVERING
539 91301061..  .... 1 .... DECAL, WARNING
539 10523262..  .... 1 .... DECAL, ANTI-SCALP

52 INCH DECK

subs to 966 956101 , Housing Assm



24 - Husqvarna

38

47

37

30

10

6
27

35

5

1

29

8

18

3

2

13

28

32

4

33

19

15

7

16

9

17

11

25

23

26

20

36

14

34

2421

45

13

42

48

43

12

40

39

46

31

22

61 INCH DECK

51

50

49
44

7

6

13

Torque to  
90 ft/lbs

62

39

40
56

11

34

54

7

13

53

52

55

54

63

61

59

57

58

58

60

64

65

66

41

67



Husqvarna - 25

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1113781..  .... 1 .... DECK w/DECALS
539 1017332..  .... 3 .... BLADE, 21"
539 9903333..  .... 3 .... WASHER 5/8 SLW
539 1032994..  .... 3 .... HCS 5/8-18 x 1¼
539 1076105..  .... 6 .... WHEEL, GAUGE
539 1095546..  .. 10 .... WASHER ½ FLAT
539 1013317..  .. 15 .... NUT ½-13 NYLOC
539 1033038..  .... 2 .... PAD, PAINTED
539 1013419..  .... 2 .... HCS 3/8-16 x 3
539 10329510..  .... 2 .... BUSHING, IDLER
539 10325711..  .... 2 .... PULLEY, IDLER
521 96660112..  .... 1 .... PULLEY, IDLER (WIDE)
539 97697913..  .... 4 .... NUT 3/8-16 HEX NYLOC
539 13138314..  .... 3 .... HOUSING ASSM

539 11212515..  .... 3 .... PULLEY
539 13077916..  .... 1 .... CHUTE, DISCHARGE
539 99083917..  .... 4 .... NUT 7/16-14 HEX CTRLK GR A
539 13069018..  .... 1 .... SPRING
539 99062719..  .. 12 .... HCS 5/16-18 x 1¼
539 99071720..  .. 16 .... NUT 5/16-18 HEX NYLOC
539 990692 21..  ... 4  ... WASHER 5/16 STD FLT
539 131813 22..  ... 1  ... PIN, CHUTE PIVOT
539 99036523..  .... 1 .... COTTER PIN 1/8 x ¾ 
510 20210124..  .... 1 .... BELT SHIELD ASSM RT
510 202201 ... 1 .... BELT SHIELD ASSM LT
539 11555025..  .... 4 .... WASHER ½ STD FLT
539 11156126..  .... 1 .... DECAL, TUNNELRAM
539 11922727..  .... 4 .... EYEBOLT
539 11440428..  .... 4 .... SPACER
505 25650129..  .... 4 .... SWIVEL
539 10807330..  .... 4 .... HCS 7/16-14 x 1¾
539 10836631..  .... 6 .... HHB ½-13 x 4
539 99025832..  .... 6 .... NUT ½-13 HEX
539 97694133..  .... 1 .... HCS 3/8-16 x 1¼
539 99061334..  .... 2 .... NUT 3/8-16 HEX WHIZLK

539 100472 35..  ... 2  ... RHSNB 5/16-18 x 1¼
539 102933 36..  ... 2  ... RHSNB 5/16-18 x 1½
539 130923 37..  ... 1  ... BRACKET, MOUNTING
539 130925 38..  ... 1  ... REINFORCEMENT, 52-61 
510 25450139..  .... 3 .... SHIELD, DUST
522 02340140..  .... 4 .... WASHER 3/8 SPECIAL
539 11262041..  .... 1 .... DECAL, BELT ROUTING
539 13065342..  .... 3 .... NUT ¾-16 FLANGE
522 62980143..  .... 1 .... GUIDE, BELT
539 99055044..  .... 4 .... WASHER ½ STD FLT
539 99054845..  .... 2 .... HCS ¼-20 x 1
539 10873546..  .... 2 .... NUT ¼-20 HEX FLANGE
539 10224347..  .... 1 .... WASHER, SUPPORT
539 13023548..  .... 1 .... RHSNB 3/8-16 x 2¾
539 10704249..  .... 1 .... HCS 3/8-16 x 1½ GR 8
539 10933250..  .... 1 .... NUT 3/8-16 HEX JAM
539 13024251..  .... 1 .... BUSHING, IDLER
539 10343352..  .... 1 .... HCS ½-13 x 3¼
539 11482353..  .... 1 .... CAP, VINYL
510 20630154..  .... 1 .... BEARING, PIVOT
539 11552855..  .... 1 .... WASHER, BELLEVILLE
539 11498156..  .... 1 .... GUIDE, BELT
539 10147457..  .... 3 .... ZERK
539 10875458..  .... 2 .... SEAL, SHAFT
539 10844959..  .... 3 .... DUST CAP, BOTTOM
539 10845060..  .... 3 .... DUST CAP, TOP
539 97732661..  .... 3 .... POPPET, GREASE
510 20130162..  .... 1 .... BELT, DECK
539 13039163..  .... 1 .... ARM, IDLER w/ BEARINGS
539 10574364..  .... 2 .... DECAL, NO STEP
539 10574665..  .... 1 .... DECAL, SEVERING
539 91301066..  .... 1 .... DECAL, WARNING
539 10523267..  .... 1 .... DECAL, ANTI-SCALP

61 INCH DECK

subs to  966 956101, Housing Assm



26 - Husqvarna

22

5

3

8

2

19

11

12

4

13

16

25

47

44

18
9

17

7

15

23

32

26

456

38

21

29

24

10

9

39

1

27
28

30

33

34

35
36

37

40

43

42

41

20

46

72 INCH DECK

48

1431

49

50

51

22

52

53

24

24

30

58

59

60

39
55

54

40

9

57

57

56

61

62

63

65

64

65



Husqvarna - 27

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION

539 1113791..  .... 1 .... DECK w/ DECALS
539 1313832..  .... 3 .... HOUSING ASSM

539 1054763..  .... 3 .... BLADE 25"
539 1121264..  .... 3 .... PULLEY
539 1032955..  .... 2 .... BUSHING, IDLER
510 0151016..  .... 1 .... PULLEY, IDLER
539 1033037..  .... 2 .... PAD, PAINTED
539 1013418..  .... 2 .... HCS 3/8-16 x 3
539 9769799..  .... 4 .... NUT 3/8-16 HEX NYLOC
539 99033310..  .... 3 .... WASHER 5/8 SLW
539 10329911..  .... 3 .... HCS 5/8-18 x 1¼
539 99062712..  .. 12 .... HCS 5/16-18 x 1¼
539 99071713..  .. 12 .... NUT 5/16-18 HEX NYLOC
539 10519214..  .... 1 .... SPRING
539 99083915..  .... 4 .... NUT 7/16-14 HEX CTRLK GR A
510 19620116..  .... 1 .... BELT SHIELD ASSM RT
510 196301 ... 1 .... BELT SHIELD ASSM LT
539 10873517..  .... 2 .... NUT ¼-20 HEX FLANGE
539 11156118..  .... 1 .... DECAL, TUNNELRAM
539 11922719..  .... 4 .... EYEBOLT
539 11440420..  .... 4 .... SPACER
505 25650121..  .... 4 .... SWIVEL
539 10955422..  ...11 .... WASHER ½ FLAT
539 10807323..  .... 4 .... HCS 7/16-14 x 1¾
539 10133124..  .. 15 .... NUT ½-13 NYLOC
539 11555025..  .... 4 .... WASHER ½ STD FLT
539 10761026..  .... 7 .... WHEEL, GAUGE
539 10836627..  .... 7 .... HHB ½-13 x 4
539 99025828..  .... 7 .... NUT ½-13 HEX
539 97694129..  .... 1 .... HCS 3/8-16 x 1¼
539 99061330..  .... 2 .... NUT 3/8-16 HEX WHIZLK
539 99036531..  .... 4 .... COTTER PIN 1/8 x ¾
539 131813 32..  ... 1  ... PIN, CHUTE PIVOT
539 990692 33..  ... 4  ... WASHER 5/16 STD FLT

539 13092634..  .... 1 .... REINFORCEMENT, 72
539 102933 35..  ... 2  ... RHSNB 5/16-18 x 1½
539 100472 36..  ... 2  ... RHSNB 5/16-18 x 1¼
539 13078037..  .... 1 .... CHUTE, DISCHARGE
539 130923 38..  ... 1  ... BRACKET, MOUNTING
539 10325739..  .... 2 .... PULLEY, IDLER
510 25450140..  .... 3 .... SHIELD, DUST
522 02340141..  .... 4 .... WASHER 3/8 SPECIAL
539 13065342..  .... 3 .... NUT ¾-16 FLANGE
539 13039143..  .... 1 .... ARM, IDLER w/ BEARINGS
522 62980144..  .... 1 .... GUIDE, BELT
539 99005545..  .... 4 .... WASHER ¼ STD FLT
539 99054846..  .... 2 .... HCS ¼-20 x 1
539 13023547..  .... 1 .... RHSNB 3/8-16 x 2¾
539 10704248..  .... 1 .... HCS 3/8-16 x 1½ GR 8
539 10933249..  .... 1 .... NUT 3/8-16 HEX JAM
539 13024250..  .... 1 .... BUSHING, IDLER
539 10343351..  .... 1 .... HCS ½-13 x 3¼
539 11482352..  .... 1 .... CAP, VINYL
510 20630153..  .... 1 .... BEARING, PIVOT
539 11552854..  .... 1 .... WASHER, BELLEVILLE
539 11498155..  .... 1 .... GUIDE, BELT
539 10147456..  .... 3 .... ZERK
539 10875457..  .... 2 .... SEAL, SHAFT
539 10844958..  .... 3 .... DUST CAP, BOTTOM
539 10845059..  .... 3 .... DUST CAP, TOP
539 97732660..  .... 3 .... POPPET, GREASE
539 10574361..  .... 2 .... DECAL, NO STEP
539 10574662..  .... 1 .... DECAL, SEVERING
539 91301063..  .... 1 .... DECAL, WARNING
539 10523264..  .... 1 .... DECAL, ANTI-SCALP
539 11262065..  .... 1 .... DECAL, BELT ROUTING
522 74020166..  .... 1 .... BELT, DECK

72 INCH DECK

subs to 966 956101, Housing Assm



28 - Husqvarna

SEAT

7

5

5

4

8

1

2

20

10
9

10

12

3

11

6

5

14

16 15

18

13

19

17

21



Husqvarna - 29

ITEM  PART NO. QTY.  DESCRIPTION ITEM  PART NO. QTY.  DESCRIPTION
539 1074751..  .... 4 .... BOLT 5/16-18 x ¾ THD FRM
539 1032472..  .... 1 .... LANYARD, SEAT
539 1108153..  .... 1 .... CLIP, PUSH MOUNT WIRE
539 1303594..  .... 1 .... SEAT BELT, RETRACTABLE
539 9907175..  .... 6 .... NUT 5/16-18 HEX NYLOC
539 9906926..  .... 2 .... WASHER 5/16 STD FLT
539 1307857..  .... 1 .... PAN, SEAT
539 1307878..  .... 1 .... LATCH, SEAT
539 1307899..  .... 2 .... PIVOT, SEAT PAN
539 13089610..  .... 4 .... BOLT 5/16-18 HEX HD
539 13089811..  .... 2 .... GRIP, VINYL

SEAT

539 97725012..  .... 1 .... SPRING
539 990316 13..  ... 2  ... RHSNB 5/16-18 x ¾
539 990582 14..  ... 1  ... HCS 3/8-16 x 1 WHIZLK
539 990517 15..  ... 1  ... WASHER 3/8 FLAT STD
539 976979 16..  ... 1  ... NUT 3/8-16 HEX NYLOC
539 105039 17..  ... 2  ... MOUNT, STUD PLATE
539 132332 18..  ... 1  ... STANDOFF, SEAT PAN
539 976978 19..  ... 2  ... NUT ¼-20 HEX NYLOC
539 13220320..  .... 1 .... SEAT
539 10574521..  .... 1 .... DECAL, BATTERY WARN

NOT SHOWN: Switch Seat ... 1 ... 539 119741



30 - Husqvarna

DECALS

2

4

10

6

5

9

7

8

14

11

3

1



Husqvarna - 31

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

DECALS

539 1111171..	 	����� 1	���� DECAL, LZ5225
539 112701	��� 1	���� DECAL, LZ5227
539 112702	��� 1	���� DECAL, LZ6130
539 112703	��� 1	���� DECAL, LZ7230
539 111120	���� 1	���� DECAL, LZ6127
539 1018812..	 	���� 1	���� DECAL, PROP 65
539 1033333..	 	���� 2	���� DECAL, MOTION CONTROL
539 1110464..	 	���� 1	���� DECAL, HUSQVARNA
539 1110555..	 	���� 1	���� DECAL, CROWN

539 1048986..	 	���� 1	���� DECAL, HEIGHT INDICATOR
539 1048997..	 	���� 1	���� DECAL, HEIGHT INDICATOR
539 1057448..	 	���� 1	���� DECAL, DNGR BELT DRIVE
539 1050119..	 	���� 1	���� DECAL, SERVICE
539 11097410..	 	���� 1	���� DECAL, TRACKING
539 11157511..	 	���� 1	���� DECAL, WARNING

NOT SHOWN
539 100128	��� 1	���� DECAL, EXHAUST



32 - Husqvarna

Rollover Protection System (Rops)

1

2

3

4

PROTECTION FRAME

6

8

5

7



Husqvarna - 33

ITEM	  PART NO.	 QTY.	  DESCRIPTION	 ITEM	  PART NO.	 QTY.	  DESCRIPTION

539 111444	���� 1	���� ROPS, COMP w/SEAT BELT
539 1034331..	 	���� 6	���� HCS ½-13 x 3¼
539 1320832..	 	���� 2	���� KNOB w/ STUD
539 1110363..	 	���� 2	���� LANYARD w/PIN ½"
539 2001004..	 	���� 6	���� NUT ½-13 CNTRLK 

OPTIONAL ROPS LIT KIT - 539 111579
539 111577	���� 2	���� LIGHT w/BRKT & HRDWARE
539 1078975..	 	���� 2	���� NUT 5/16-18 JAM

539 1115806..	 	���� 1	���� LIGHT HARNESS
539 9910467..	 	���� 2	���� HCS 5/16-18 x 2½
539 1115788..	 	���� 2	���� BRACKET, MOUNTING

NOT SHOWN
539 976856	� 16	���� WIRE TIES
539 111815	���� 1	���� REPLACEMENT BULB 

12V, 35 WATT 
(NOT INCLUDED IN KIT)

PROTECTION FRAME







P/N 115 138827 IR	 11/26/08


	CHASSIS / FRAME
	ENGINE PLATE
	LZ5225
	LZ5227, LZ6130, LZ7230, LZ6127

	STEERING
	IGNITION
	PARKING BRAKE
	HYDRAULIC PUMP - MOTOR
	WHEELS AND TIRES
	MOWER LIFT / DECK LIFT
	52 INCH DECK
	61 INCH DECK
	72 INCH DECK
	SEAT
	DECALS
	PROTECTION FRAME

